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Applicant: Shenzhen Sunny Glassware Co., Ltd.  Overall Rating: 

 
Rm 502, Buxin Business Building, Yixin Rd, 

Lowu District, Shenzhen, China 

Data          □ 
Satisfactory  

Contact(s): Emma Zou, Sales22@sunnyglassware.com Unsatisfactory □ 
   Others, See Detail Enclosed □ 

 

Sample Information 

 

Client: Shenzhen Sunny Glassware Co., Ltd. 

Supplier: / 

Factory: Shenzhen Sunny Glassware Co., Ltd. 

Item No.: / 

Description: Glasses 

PO No.: SY012724/02  

SY012724/04 

Sample Submitted: 2styles each 3pcs by factory in good condition 

Country of Origin: China 

Destination: U.S.A. 

Received Date: Jul. 8, 2013 

Testing Period: Jul. 8, 2013 to Jul. 10, 2013 

Testing Standard: Selected tests as requested by applicants, details refer to 

following pages. 

Service Location: Hangzhou 

Remark: / 

***************************************************************************************************************************************To be Continued 

 
Authorized by: 

HQTS QA International Services Co., Ltd.  

 
Warren Wang 

Supervisor 
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Testing Summary of Tested Component on Submitted Sample:   

1 Dishwasher Test Pass 

 ***************************************************************************************************************************************To be Continued  
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1 Performance 

***************************************************************************************************************************************End of Report 

 

 

Test Property Test Method/Parameter Requirement Test Results Comment 

Dishwasher Test 5 cycles 

Shall have no color 

change and no 

distortion and good 

resistance to household 

cleaners 

#1Maker's Mark： 

No observed change 

after test. 

Pass 

Dishwasher Test 5 cycles 

Shall have no color 

change and no 

distortion and good 

resistance to household 

cleaners 

#2Jim Beam： 

No observed change 

after test. 

Pass 


